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Appendix B. AC Conducted Emission Test Results

Temperature : 20.1~24.2°C
Relative Humidity : |41.2~48.5%

Test Engineer : [Jin Peng

TEL : 408 9043300 Page Number : BlofB3



Report No. : FR240528002D

EUT Information
Test Site Location : CO01-CA
Project 240528002
Power: 120Vac/60Hz
Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.161250 --- 31.78 55.40 23.62 | L1 OFF 20.4
0.161250 50.48 === 65.40 1492 L1 OFF 20.4
0.397500 --- 45.57 47.91 234 | L1 OFF 20.3
0.397500 51.97 === 57.91 594 | L1 OFF 20.3
0.435750 --- 33.72 47.14 1342 L1 OFF 20.3
0.435750 41.71 - 57.14 1543 L1 OFF 20.3
0.620250 - 28.12 46.00 17.88 | L1 OFF 20.3
0.620250 35.16 - 56.00 20.84 | L1 OFF 20.3
0.888000 - 30.23 46.00 1577 L1 OFF 20.3
0.888000 35.57 56.00 20.43 | L1 OFF 20.3
8.056500 33.10 50.00 16.90 | L1 OFF 21.3
8.056500 38.79 60.00 21.21 L1 OFF 21.3
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Report No. : FR240528002D

EUT Information
Test Site Location :

Project
Power:

100 T

COO01-CA
240528002
120Vac/60Hz

Neutral

Full Spectrum

CISPR-OP Limit at Main Ports
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Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.152250 34.46 55.88 21.42 | N OFF 20.4
0.152250 51.35 65.88 14.53 | N OFF 204
0.397500 46.04 47.91 187 | N OFF 20.3
0.397500 52.31 57.91 5.60 | N OFF 20.3
0.442500 32.58 47.02 1443 | N OFF 20.3
0.442500 41.96 57.02 15.05| N OFF 20.3
0.618000 28.94 46.00 17.06 | N OFF 20.3
0.618000 35.92 56.00 20.08 | N OFF 20.3
0.917250 31.76 46.00 14.24 | N OFF 20.3
0.917250 36.73 56.00 19.27 | N OFF 20.3
7.950750 32.79 50.00 17.21 | N OFF 21.2
7.950750 38.47 60.00 21.53| N OFF 21.2
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Appendix C. Radiated Spurious Emission

Temperature : 20.1~23.6°C

Test Engineer : Bill Chang, Fred Tseng and Jesse Fan
Relative Humidity : 39.6~53.2%

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

5922.86 76.52 -11.68 88.2 59.38 34.19 12.97 | 30.02 | 188 13 P H
5924.96 64.37 -3.83 68.2 47.23 34.19 12.97 | 30.02 | 188 13 A | H
* 5955 121.29 - - 104.09 | 34.21 13.02 | 30.03 | 188 13 P H
* 5955 114.6 - - 97.4 34.21 13.02 | 30.03 | 188 13 A | H
7713 52.04 -1.96 54 31.72 36.49 1497 | 31.14 | 188 13 A | H

802.11a
H

CHO01

5924.96 75.95 | -12.25 88.2 58.81 34.19 12,97 | 30.02 | 197 | 317 P |V

5955MHz
5924.96 65.42 -2.78 68.2 48.28 34.19 12,97 | 30.02 | 197 | 317 AV
* 5955 122.86 - - 105.66 | 34.21 13.02 | 30.03 | 197 | 317 P \
* 5955 116.09 - - 98.89 34.21 13.02 | 30.03 | 197 | 317 AV
7391 52.12 -1.88 54 31.89 36.58 1461 | 30.96 | 197 | 317 A |V
\
* 6195 121.71 - - 104.27 | 34.24 13.35 | 30.15 | 193 22 P H
* 6195 112.7 - - 95.26 34.24 13.35 | 30.15 | 193 22 A | H
7713 50.83 -3.17 54 30.51 36.49 1497 | 31.14 | 193 22 A | H
H
H

802.11a
H

CH 49

* 6195 121.94 - - 104.5 34.24 13.35 | 30.15 | 177 | 324 P |V

6195MHz
* 6195 113.85 - - 96.41 34.24 13.35 | 30.15 | 177 | 324 AV
7713 50.75 -3.25 54 30.43 36.49 1497 | 3114 | 177 | 324 AV
\
\%
\

TEL : 408 9043300 Page Number : C1 of C53




samranas. FCC RADIO TEST REPORT Report No. : FR240528002D

* 6415 123.78 - - 105.69 34.78 13.62 | 30.31 | 187 22 H
* 6415 115 - - 96.91 34.78 13.62 | 30.31 | 187 22 H
7748 50.82 -3.18 54 30.39 36.6 1498 | 31.15 | 187 22 H
H
H

802.11a
H

CH 93

* 6415 121.8 - - 103.71 34.78 1362 | 30.31 | 184 | 327 \%

6415MHz
* 6415 113.43 - - 95.34 34.78 13.62 | 30.31 | 184 | 327 \%
7741 50.8 -3.2 54 30.39 36.58 1498 | 31.15 | 184 | 327 \Y
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C2 of C53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

Band 5 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11910 47.59 -26.41 74 57.07 38.91 19.02 | 67.41 - - P H
17865 56.5 -17.5 74 57.87 42.4 23.85 | 67.62 202 209 P H
17865 47.58 -6.42 54 48.95 42.4 23.85 | 67.62 202 209 A H
23820 47.5 -26.5 74 43.45 38.78 17.69 | 52.42 330 0 P H
23820 36.65 |-17.35 54 32.6 38.78 17.69 | 52.42 | 330 0 A | H
H
H
H
H
H
H
802.11a
H
CHO1
11910 46.48 -27.52 74 55.96 38.91 19.02 | 67.41 - - P \%
5955MHz
17865 56.36 -17.64 74 57.73 42.4 23.85 | 67.62 100 355 P \%
17865 47.39 -6.61 54 48.76 42.4 2385 | 67.62 | 100 | 355 | A | V
23820 45.88 -28.12 74 41.72 38.89 17.69 | 52.42 199 346 P \
23820 35.68 -18.32 54 31.52 38.89 17.69 | 52.42 199 346 A \%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12150 47.31 -26.69 74 55.59 39.25 19.21 | 66.74 - - P H
18585 38.3 -35.7 74 38.99 38.13 14.76 | 53.58 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 49
12150 47.65 -26.35 74 55.93 39.25 19.21 | 66.74 - - P \%
6195MHz
18585 36.07 |-37.93 74 36.68 38.21 14.76 | 53.58 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
12830 48.37 -39.83 88.2 56.65 39.69 19.75 | 67.72 - - P H
19245 37.36 -36.64 74 38 37.92 15.14 53.7 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 93
12830 47.43 -40.77 88.2 55.71 39.69 19.75 | 67.72 - - P \%
6415MHz
19245 39.32 -34.68 74 39.97 37.91 15.14 53.7 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

WIFI 802.11be EHT20 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)

5922.72 74.34 -13.86 88.2 57.2 34.19 12.97 | 30.02 178 17 P H

5924.96 63.6 -4.6 68.2 46.46 34.19 12.97 30.02 178 17 A H

* 5955 120.41 - - 103.21 34.21 13.02 30.03 178 17 P H

* 5955 112.7 - - 95.5 34.21 13.02 30.03 178 17 A H

802.11be 7713 51.86 -2.14 54 31.54 36.49 14.97 31.14 178 17 A H
EHT20 Full H
CHO1 \%
5955MHz 5923.7 75.61 | -12.59 88.2 58.47 | 3419 | 1297 | 3002 | 203 | 321 | P | V
5924.96 65.69 -2.51 68.2 48.55 34.19 12.97 | 30.02 203 321 A \%

* 5955 122.74 - - 105.54 34.21 13.02 30.03 203 321 P \%

* 5955 114.72 - - 97.52 34.21 13.02 | 30.03 203 321 A \%

7384 51.94 -2.06 54 31.71 36.59 14.6 30.96 203 321 A \%

* 6195 121.97 - - 104.53 34.24 13.35 30.15 197 27 P H

* 6195 112.57 - - 95.13 34.24 13.35 30.15 197 27 A H

7391 50.85 -3.15 54 30.62 36.58 14.61 30.96 197 27 A H

H

802.11be H
EHT20 Full H
CH 49 * 6195 122.63 - - 105.19 34.24 13.35 30.15 172 324 P Vv
6195MHz | = 6195 113.06 - - 95.62 | 3424 | 1335 | 30.15 | 172 | 324 | A | V
7391 50.84 -3.16 54 30.61 36.58 14.61 | 30.96 172 324 A Vv

\Y%

\%

\Y%
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* 6415 123.74 - - 105.65 | 34.78 13.62 | 30.31 | 187 20 H
* 6415 114.59 - - 96.5 34.78 13.62 30.31 187 20 H
7384 50.82 -3.18 54 30.59 36.59 14.6 30.96 | 187 20 H
H
802.11be H
EHT20 Full H
CH93 * 6415 123.96 - - 105.87 34.78 13.62 30.31 183 328 \%
6415MHz |« 6415 113 - - 9491 | 3478 | 1362 | 30.31 | 183 | 328 \Y
7720 51.14 -2.86 54 30.8 36.51 14.97 31.14 183 328 \%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C7 of C53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11910 46.65 -27.35 74 56.13 38.91 19.02 67.41 - - P H
17865 54.27 -19.73 74 55.64 42.4 23.85 67.62 198 306 P H
17865 47.64 -6.36 54 49.01 42.4 23.85 67.62 198 306 A H
23820 46.04 -27.96 74 41.99 38.78 17.69 52.42 199 338 P H
23820 36.86 |-17.14 54 32.81 38.78 17.69 | 5242 | 199 | 338 A | H
H
H
H
H
H
802.11be H
EHT20 Full H
CHO1 11910 47.12 -26.88 74 56.6 38.91 19.02 67.41 - - P \%
5955MHz 17865 53.64 | -20.36 74 55.01 42.4 2385 | 67.62 | 100 | 340 | P | V
17865 47.27 -6.73 54 48.64 42.4 23.85 67.62 100 340 A \Y,
23820 43.86 -30.14 74 39.7 38.89 17.69 52.42 252 356 P \Y,
23820 34.25 -19.75 54 30.09 38.89 17.69 52.42 252 356 A \%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12390 47.16 -26.84 74 55.6 38.99 19.4 66.83 - - P H
18585 36.97 |-37.03 74 37.66 38.13 14.76 | 53.58 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 49 12390 47.01 | -26.99 74 55.45 38.99 194 66.83 - - P |V
6195MHz 18585 37.17 | -36.83 74 37.78 | 3821 | 14.76 | 53.58 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
12830 47.38 | -40.82 88.2 55.66 | 39.69 | 19.75 | 67.72 - - P | H
19245 38.01 |-35.99 74 38.65 | 37.92 | 1514 | 53.7 - - P
802.11be
EHT20 Full
CH 93 12830 47.96 |-40.24| 882 56.24 | 39.69 | 19.75 | 67.72 . . P
6415MHz 19245 36.75 | -37.25 74 37.4 3791 | 1514 | 537 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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FCC RADIO TEST REPORT

Report No. : FR240528002D

WIFI 802.11be EHT40 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)

5922.02 75.69 -12.51 88.2 58.55 34.19 12.97 | 30.02 189 25 P H

5924.96 66.5 -1.7 68.2 49.36 34.19 12.97 30.02 189 25 A H

* 5965 118 - - 100.8 34.2 13.04 | 30.04 189 25 P H

* 5965 109.87 - - 92.67 34.2 13.04 | 30.04 189 25 A H

802.11be 7699 51.81 | -2.19 54 3153 | 3645 | 14.96 | 31.13 | 189 | 25 | A | H
EHT40 Full H
CHO03 5922.02 75.89 -12.31 88.2 58.75 34.19 12.97 30.02 204 331 P \%
5965MHz 5924.96 66.82 -1.38 68.2 49.68 | 34.19 | 1297 | 30.02 | 204 | 331 | A | V
* 5965 118.01 - - 100.81 34.2 13.04 | 30.04 204 331 P \%

* 5965 110.32 - - 93.12 34.2 13.04 30.04 204 331 A \%

7384 51.79 -2.21 54 31.56 36.59 14.6 30.96 204 331 A \%

\%

* 6205 119.82 - - 102.36 34.25 13.36 | 30.15 197 31 P H

* 6205 109.57 - - 92.11 34.25 13.36 30.15 197 31 A H

7720 50.9 -3.1 54 30.56 36.51 14.97 31.14 197 31 A H

H

802.11be H
EHT40 Full H
CH 51 * 6205 119.59 - - 102.13 34.25 13.36 30.15 180 322 P Vv
6205MHz | * 6205 110.49 - - 93.03 | 3425 | 1336 | 30.15 | 180 | 322 | A | V
7391 50.92 -3.08 54 30.69 36.58 14.61 | 30.96 180 322 A \Y,

\%

\%

\%
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* 6405 121.99 - - 103.94 | 34.74 13.61 30.3 168 27 H
* 6405 111.75 - - 93.7 34.74 13.61 30.3 168 27 H
7734 50.92 -3.08 54 30.52 36.56 1498 | 31.14 | 168 27 H
H
802.11be H
EHT40 Full H
CHO91 * 6405 119.18 - - 101.13 34.74 13.61 30.3 192 325 \%
6405MHz |« 6405 109.65 - - 91.6 3474 | 1361 | 30.3 | 192 | 325 v
7713 50.84 -3.16 54 30.52 36.49 14.97 31.14 192 325 \%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11930 46.37 -27.63 74 55.72 38.94 19.03 67.32 - - P H
17895 57.79 -16.21 74 58.83 42.73 23.88 67.65 100 147 P H
17895 47.73 -6.27 54 48.77 42.73 23.88 67.65 100 147 A H
23860 44.24 -29.76 74 40.17 38.75 17.72 524 296 355 P H
23860 34.8 -19.2 54 30.73 38.75 17.72 52.4 296 | 355 A | H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 03 11930 4598 |-28.02 74 55.33 38.94 19.03 | 67.32 - - P |V
5965MHz 17895 57.69 |-16.31 74 58.73 | 42.73 | 2388 | 6765 | 176 | 358 | P | V
17895 47.66 -6.34 54 48.7 42.73 23.88 67.65 176 358 A \Y,
23860 46.94 -27.06 74 42.75 38.87 17.72 524 251 2 P \%
23860 36.32 -17.68 54 32.13 38.87 17.72 524 251 2 A \%
\%
\%
Vv
\%
\%
\%
\%
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Report No. : FR240528002D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12410 47.29 -26.71 74 55.7 38.97 19.41 66.79 - - P H
18615 37.89 -36.11 74 38.57 38.11 14.79 53.58 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH51 12410 47.68 -26.32 74 56.09 38.97 19.41 66.79 - - P \%
6205MHz 18615 37.33 | -36.67 74 37.94 | 3818 | 14.79 | 53.58 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL : 408 9043300 Page Number : C14 of C53




ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12810 48.14 -40.06 88.2 56.29 39.67 19.73 67.55 - - P H
19215 36.69 -37.31 74 37.31 37.91 15.14 53.67 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH91 12810 48.85 -39.35 88.2 57 39.67 19.73 | 67.55 - - P \Y
6405MHz 19215 37.12 | -36.88 74 37.74 | 3791 | 15.14 | 53.67 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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FCC RADIO TEST REPORT

Report No. : FR240528002D

WIFI 802.11be EHT80 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)

5908.84 76.84 -11.36 88.2 59.72 34.18 12.95 | 30.01 195 10 P H

5922.76 66.33 -1.87 68.2 49.19 34.19 12.97 30.02 195 10 A H

* 5985 115.44 - - 98.23 34.19 13.07 30.05 195 10 P H

* 5985 107.03 - - 89.82 34.19 13.07 | 30.05 195 10 A H

802.11be 7384 51.46 | -2.54 54 31.23 | 36.59 146 | 3096 | 195 | 10 | A | H
EHT80 Full H
CH 07 5920.52 75.97 -12.23 88.2 58.84 34.19 12.96 30.02 205 320 P \%
5985MHz 5918.44 68.09 -0.11 68.2 50.96 | 34.19 | 1296 | 30.02 | 205 | 320 | A | V
* 5985 115.57 - - 98.36 34.19 13.07 | 30.05 205 320 P \%

* 5985 107.63 - - 90.42 34.19 13.07 | 30.05 205 320 A \%

7720 51.41 -2.59 54 31.07 36.51 14.97 31.14 205 320 A \%

\%

* 6225 118.62 - - 101.12 34.29 13.38 | 30.17 178 27 P H

* 6225 108.13 - - 90.63 34.29 13.38 30.17 178 27 A H

7734 50.93 -3.07 54 30.53 36.56 14.98 31.14 178 27 A H

H

802.11be H
EHT80 Full H
CH 55 * 6225 118.05 - - 100.55 34.29 13.38 | 30.17 176 321 P \Y,
6225MHz | * 6225 107.37 - - 89.87 | 3429 | 1338 | 30.17 | 176 | 321 | A | V
7748 50.94 -3.06 54 30.51 36.6 1498 | 31.15 176 321 A \Y,

\%

\%

\%
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* 6385 119.33 - - 101.36 | 34.67 13.59 | 30.29 | 163 26 H
* 6385 108.52 - - 90.55 34.67 13.59 30.29 163 26 H
7727 51 -3 54 30.64 36.53 14.97 31.14 163 26 H
H
802.11be H
EHT80 Full H
CH 87 * 6385 116.73 - - 98.76 34.67 13.59 30.29 186 326 \%
6385MHz |« 6385 107.47 - - 89.5 34.67 | 13.59 | 30.29 | 186 | 326 v
7384 50.9 -3.1 54 30.67 36.59 14.6 30.96 | 186 | 326 \Y
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR240528002D

Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11970 47.01 -26.99 74 56.08 39 19.07 67.14 - - P H
17955 57.95 -16.05 74 58.43 43.26 23.96 67.7 127 356 P H
17955 48.41 -5.59 54 48.89 43.26 23.96 67.7 127 356 A H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 07 11970 47.14 -26.86 74 56.21 39 19.07 67.14 - - P \%
5985MHz 17955 57.18 | -16.82 74 57.66 | 43.26 | 2396 | 67.7 | 100 | 198 %
17955 47.71 -6.29 54 48.19 43.26 23.96 67.7 100 198 A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12450 50.63 -23.37 74 58.99 38.92 19.45 66.73 202 69 P H
12450 41.41 -12.59 54 49.77 38.92 19.45 66.73 202 69 A H
18675 37.08 -36.92 74 37.69 38.08 14.84 53.53 - - P H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 55 12450 50.5 -23.5 74 58.86 38.92 19.45 | 66.73 | 158 | 359 P |V
6225MHz 12450 4132 |-12.68 54 4968 | 3892 | 1945 | 66.73 | 158 | 359 | A | V
18675 36.77 -37.23 74 37.3 38.16 14.84 53.53 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
12770 50.77 |-37.43 88.2 58.66 | 39.56 19.7 | 67.15 | 172 | 356 | P | H
12770 41.49 |-26.71 68.2 49.38 | 39.56 19.7 | 67.15 | 172 | 356 | A
19155 36.89 | -37.11 74 3745 | 37.98 | 15.14 | 53.68 - - P
802.11be
EHTS0 Full
CH 87 12770 50.9 -37.3 88.2 58.79 | 39.56 19.7 | 67.15 | 205 | 286 | P
6385MHz 12770 4161 |-26.59 68.2 49.5 39.56 19.7 | 67.15 | 205 | 286 | A
19155 37.16 | -36.84 74 37.7 38 15.14 | 53.68 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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Report No. : FR240528002D

WIFI 802.11be EHT160 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5925 73.67 -14.53 88.2 56.53 34.19 12.97 | 30.02 | 196 10 P H
5925 65.12 -3.08 68.2 47.98 34.19 12.97 30.02 196 10 A H
* 6025 113.16 - - 95.91 34.15 13.17 30.07 196 10 P H
* 6025 103.33 - - 86.08 34.15 13.17 | 30.07 | 196 10 A H
802.11be
7741 50.43 -3.57 54 30.02 36.58 1498 | 31.15 | 196 10 A H
EHT160
H
Full
c 5920.36 72.09 -16.11 88.2 54.96 34.19 12.96 | 30.02 | 208 | 318 P \Y
H 15
5920.04 63.74 -4.46 68.2 46.61 34.19 12.96 | 30.02 | 208 | 318 A |V
6025MHz
* 6025 113.24 - - 95.99 34.15 13.17 30.07 208 318 P \%
* 6025 103.1 - - 85.85 34.15 13.17 | 30.07 | 208 | 318 A |V
7734 50.32 -3.68 54 29.92 36.56 1498 | 31.14 | 208 | 318 A |V
\%
* 6185 114.58 - - 97.15 34.22 13.35 30.14 180 31 P H
* 6185 104.78 - - 87.35 34.22 13.35 30.14 180 31 A H
7713 50.89 -3.11 54 30.57 36.49 14.97 31.14 180 31 A H
H
802.11be H
EHT160 H
Full CH47| =* 6185 115.47 - - 98.04 34.22 13.35 30.14 180 325 P Vv
6185MHz | * 6185 104.73 - - 87.3 3422 | 1335 | 3014 | 180 | 325 | A | V
7398 50.8 -3.2 54 30.58 36.57 14.62 | 30.97 | 180 | 325 A \Y
\Y%
\%
\Y%
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* 6345 116.35 - - 98.53 34.55 13.53 | 30.26 | 183 23 H
* 6345 105.84 - - 88.02 34.55 13.53 30.26 183 23 H
7748 50.9 -3.1 54 30.47 36.6 1498 | 31.15 | 183 23 H
H
802.11be H
EHT160 H
FullCH79| = 6345 115.36 - - 97.54 34.55 13.53 30.26 181 326 \%
6345MHz |« 6345 105.22 - - 87.4 3455 | 13.53 | 30.26 | 181 | 326 v
7391 50.94 -3.06 54 30.71 36.58 1461 | 30.96 | 181 | 326 \Y
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR240528002D

WIFI 802.11be EHT160 Full (Harmonic @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12050 50.78 -23.22 74 59.36 39.12 19.13 | 66.83 | 100 13 P H
12050 40.39 -13.61 54 48.97 39.12 19.13 | 66.83 | 100 13 A H
18075 35.87 -38.13 74 36.97 37.8 14.29 | 53.19 - - P H
H
H
H
H
H
H
H
802.11be
H
EHT160
H
Full
12050 50.5 -23.5 74 59.08 39.12 19.13 | 66.83 | 163 | 357 P \
CH 15
12050 40.14 -13.86 54 48.72 39.12 19.13 | 66.83 | 163 | 357 A |V
6025MHz
18075 36.84 -37.16 74 37.83 37.91 14.29 | 53.19 - - \
\
\
\
\
\
\
\
\
\
TEL : 408 9043300 Page Number 1 C23 of C53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) [(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 47.12 -26.88 74 55.59 39.01 19.38 66.86 - - P H
18555 36.59 -37.41 74 37.27 38.14 14.73 53.55 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT160 H
Full CH 47 12370 47.94 | -26.06 74 56.41 39.01 19.38 | 66.86 - - P |V
6185MHz 18555 36.25 | -37.75 74 36.81 | 3826 | 14.73 | 53.55 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
12690 51.16 -22.84 74 58.61 39.3 19.64 66.39 100 211 P H
12690 41.55 -12.45 54 49 39.3 19.64 66.39 100 211 A
19035 36.75 -37.25 74 37.2 38.06 15.14 53.65 - - P
802.11be
EHT160
Full CH 79 12690 51.63 -22.37 74 59.08 39.3 19.64 66.39 100 312 P
6345MHz 12690 41.67 |-12.33 54 49.12 39.3 19.64 | 66.39 | 100 | 312 | A
19035 37.36 -36.64 74 37.8 38.07 15.14 53.65 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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WIFI 802.11be EHT320 Full (Band Edge @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

2+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5924.52 71.9 -16.3 88.2 54.56 34.19 13.17 | 30.02 | 199 8 P H
5925 63.58 -4.62 68.2 46.24 34.19 13.17 30.02 199 8 A H
* 6105 110.43 - - 93.07 34.09 13.38 | 30.11 | 199 8 P H
* 6105 100.24 - - 82.88 34.09 13.38 | 30.11 | 199 8 A H

802.11be
7734 50.3 -3.7 54 29.87 36.56 15.01 31.14 199 8 A H

EHT320
H

Full

CH 3 5913 72.32 -15.88 88.2 55 34.18 13.16 | 30.02 | 204 | 319 P \Y

H31
5921.32 62.89 -5.31 68.2 45.55 34.19 13.17 | 30.02 | 204 | 319 A |V

6105MHz
* 6105 111.15 - - 93.79 34.09 13.38 | 30.11 | 204 | 319 P \Y
* 6105 100.51 - - 83.15 34.09 13.38 | 30.11 | 204 | 319 A |V
7706 50.26 -3.74 54 29.94 36.47 1498 | 31.13 | 204 | 319 A |V
\%
* 6265 114.36 - - 96.6 34.37 13.58 | 30.19 | 180 27 P H
* 6265 103.53 - - 85.77 34.37 13.58 | 30.19 | 180 27 A H
7426 51 -3 54 30.8 36.46 14.73 30.99 180 27 A H
H
802.11be H
EHT320 H
FullCH63| * 6145 113.32 - - 95.85 34.17 13.43 30.13 184 325 P Vv
6265MHz | * 6341 102.87 - - 84.9 3454 | 1368 | 3025 | 184 | 325 | A | V
7727 50.91 -3.09 54 30.52 36.53 15 31.14 184 325 A Vv
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR240528002D

WIFI 802.11be EHT320 Full (Harmonic @ 3m)

Band 5 5925~6425MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
12210 50.75 -23.25 74 58.93 39.28 19.26 | 66.72 | 100 | 273 P H
12210 40.26 -13.74 54 48.44 39.28 19.26 | 66.72 | 100 | 273 A H
18315 37.47 -36.53 74 38.36 37.91 1451 | 5331 - - P H
H
H
H
H
H
H
H
802.11be
H
EHT320
H
Full
12210 50.75 -23.25 74 58.93 39.28 19.26 | 66.72 | 100 | 273 P \
CH31
12210 40.26 -13.74 54 48.44 39.28 19.26 | 66.72 | 100 | 273 A |V
6105MHz
18315 37.47 -36.53 74 38.36 37.91 1451 | 5331 - - \
\
\
\
\
\
\
\
\
\
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
12530 50.22 |-23.78 74 58.36 | 38.93 | 1951 | 66.58 | 100 | 159 | P | H
12530 40.53 | -13.47 54 4867 | 38.93 | 19.51 | 66.58 | 100 | 159 | A
18795 36.98 |-37.02 74 37.12 | 3826 | 14.95 | 53.35 - - P
802.11be
EHT320
Full CH 63 12530 49.9 -24.1 74 58.04 | 3893 | 19.51 | 66.58 | 100 | 221 | P
6265MHz 12530 40.26 | -13.74 54 48.4 3893 | 1951 | 66.58 | 100 | 221 | A
18795 38 -36 74 37.96 | 38.44 | 14.95 | 53.35 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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Band 7 - 6525~6875MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 6535 122.77 - - 104.08 35.36 13.71 | 30.38 | 180 28 P H
* 6535 114.51 - - 95.82 35.36 13.71 | 30.38 | 180 28 A H
7720 50.96 -3.04 54 30.62 36.51 1497 | 31.14 | 180 28 A H
H
H
802.11a
H
CH 117
* 6535 121.67 - - 102.98 35.36 13.71 | 30.38 | 187 | 330 P \Y
6535MHz
* 6535 112.46 - - 93.77 35.36 13.71 | 30.38 | 187 | 330 A |V
7727 51.08 -2.92 54 30.72 36.53 1497 | 31.14 | 187 | 330 A |V
\Y
\Y
\Y
* 6695 123.41 - - 104.09 35.93 13.88 | 30.49 | 179 23 P H
* 6695 114.9 - - 95.58 35.93 13.88 | 30.49 | 179 23 A H
7734 51.12 -2.88 54 30.72 36.56 1498 | 31.14 | 179 23 A H
H
H
802.11a
H
CH 149
* 6695 122.61 - - 103.29 35.93 13.88 | 30.49 | 179 | 332 P \Y
6695MHz
* 6695 113.68 - - 94.36 35.93 13.88 | 3049 | 179 | 332 \Y
7384 51.14 -2.86 54 30.91 36.59 14.6 30.96 | 179 | 332 \
\%
\Y
\%
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* 6855 120.31 - - 101.01 35.88 14.03 | 30.61 | 199 16 P H
* 6855 111.27 - - 91.97 35.88 14.03 30.61 199 16 A H
7734 50.27 -3.73 54 29.87 36.56 14.98 31.14 199 16 A H
7152.18 60.8 -27.4 88.2 40.57 36.7 14.34 30.81 199 16 P H
7155.3 50.53 -17.67 68.2 30.29 36.71 1435 | 30.82 | 199 16 A H
802.11a
H
CH 181
* 6855 113.5 - - 94.2 35.88 14.03 30.61 252 3 P \%
6855MHz
* 6855 104.32 - - 85.02 35.88 14.03 | 30.61 | 252 3 A |V
7720 50.35 -3.65 54 30.01 36.51 14.97 31.14 252 3 A \%
7242.27 59.56 -28.64 88.2 39.12 36.89 14.44 | 30.89 | 252 3 P \Y
7161.54 49.43 -18.77 68.2 29.17 36.73 14.35 30.82 252 3 A \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13070 47.31 -40.89 88.2 54.66 39.73 19.97 | 67.05 - - P H
19605 37.13 -36.87 74 38.14 37.86 15.13 54 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 47.43 -40.77 88.2 54.78 39.73 19.97 | 67.05 - - P \%
6535MHz
19605 37.89 -36.11 74 39.01 37.75 15.13 54 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13390 49.71 -24.29 74 56.24 40.38 20.21 | 67.12 115 230 P H
13390 40.81 |-13.19 54 47.34 40.38 2021 | 6712 | 115 | 230 | A | H
20085 37.16 -36.84 74 37.8 37.95 15.23 | 53.82 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 149
13390 48.85 -25.15 74 55.38 40.38 20.21 | 67.12 201 124 P \%
6695MHz
13390 40.44 | -13.56 54 46.97 40.38 2021 | 6712 | 201 | 124 | A | V
20085 36.16 -37.84 74 37.13 37.62 15.23 | 53.82 - - \
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

2+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13710 50.13 -38.07 88.2 56.87 40.74 20.45 67.93 187 153 P H
20565 35.65 -38.35 74 35.08 38.09 15.82 | 53.34 - - P H
H
H
H
H
H
H
H
H
H

802.11a
H

CH 181
13710 51.67 -36.53 88.2 58.41 40.74 20.45 67.93 215 144 P \%

6855MHz
20565 35.72 -38.28 74 35.42 37.82 15.82 | 53.34 - - P \Y
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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WIFI 802.11be EHT20 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
* 6535 124.53 - - 105.84 35.36 13.71 30.38 165 18 P H
* 6535 114.69 - - 96 35.36 13.71 30.38 165 18 A H
7398 50.96 -3.04 54 30.74 36.57 14.62 | 30.97 165 18 A H
H
802.11be H
EHT20 Full H
CH 117 * 6535 121.7 - - 103.01 35.36 13.71 | 30.38 189 331 P \%
6535MHz | * 6535 112.12 - - 9343 | 3536 | 13.71 | 30.38 | 189 | 331 Y
7713 51.21 -2.79 54 30.89 36.49 14.97 31.14 189 331 \%
\%
\%
\%
* 6695 126.26 - - 106.94 35.93 13.88 | 30.49 183 25 P H
* 6695 114.15 - - 94.83 35.93 13.88 | 30.49 183 25 A H
7384 51.08 -2.92 54 30.85 36.59 14.6 30.96 183 25 A H
H
802.11be H
EHT20 Full H
CH 149 * 6695 122.37 - - 103.05 35.93 13.88 | 30.49 194 336 P \Y,
6695MHz | * 6695 113.06 - - 93.74 | 3593 | 13.88 | 3049 | 194 | 336 | A | V
7370 51.04 -2.96 54 30.78 36.62 1459 | 30.95 194 336 A \Y,
\%
\%
\%
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* 6855 120.7 - - 101.4 35.88 14.03 30.61 194 35 P H
* 6855 111.65 - - 92.35 35.88 14.03 30.61 194 35 A H
7741 50.59 -3.41 54 30.18 36.58 14.98 31.15 194 35 P H
7161.15 59.76 -28.44 88.2 39.5 36.73 14.35 30.82 194 35 P H
802.11be 7166.22 50.57 -17.63 68.2 30.3 36.74 14.36 | 30.83 | 194 35 A | H
EHT20 Full H
CH 181 * 6855 120.42 - - 101.12 35.88 14.03 30.61 189 4 P \%
6855MHz |« 6855 111.01 - - 91.71 | 3588 | 14.03 | 30.61 | 189 4 P |V
7750 50.57 -3.43 54 30.12 36.61 14.99 31.15 189 4 P \%
7139.7 59.83 |-28.37 88.2 39.66 36.64 14.33 30.8 189 4 P |V
7160.37 49.88 -18.32 68.2 29.63 36.72 14.35 30.82 189 4 A \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 7 - 6525~6875MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13070 47.06 -41.14 88.2 54.41 39.73 19.97 67.05 - - P H
19605 36.94 -37.06 74 37.95 37.86 15.13 54 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 117 13070 46.86 -41.34 88.2 54.21 39.73 19.97 67.05 - - P \%
6535MHz 19605 35.16 |-38.84 74 36.28 | 37.75 | 15.13 54 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13390 49.85 -24.15 74 56.38 40.38 20.21 67.12 225 165 P H
13390 40.64 | -13.36 54 47.17 40.38 20.21 | 67.12 | 225 | 165 A | H
20085 36.88 -37.12 74 37.52 37.95 15.23 53.82 - - P H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 149 13390 50.51 -23.49 74 57.04 40.38 20.21 67.12 175 222 P \%
6695MHz 13390 4186 |-12.14 54 4839 | 4038 | 2021 | 67.12 | 175 | 222 | A |V
20085 37.75 -36.25 74 38.72 37.62 15.23 53.82 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13710 52.35 -35.85 88.2 59.12 40.74 20.42 67.93 - - P H
20565 36.79 -37.21 74 36.22 38.09 15.82 | 53.34 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT20 Full H
CH 181 13710 52.08 -36.12 88.2 58.85 40.74 20.42 67.93 - - P \%
6855MHz 20565 3591 | -38.09 74 3561 | 37.82 | 1582 | 53.34 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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WIFI 802.11be EHT40 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
* 6565 120.64 - - 101.75 35.55 13.74 30.4 174 15 P H
* 6565 111.12 - - 92.23 35.55 13.74 304 174 15 A H
7720 51.1 -2.9 54 30.76 36.51 14.97 31.14 174 15 A H
H
802.11be H
EHT40 Full H
CH 123 * 6565 119.34 - - 100.45 35.55 13.74 30.4 179 332 P \%
6565MHz | * 6565 109.64 - - 90.75 | 3555 | 13.74 | 304 | 179 | 332 Y
7384 51.04 -2.96 54 30.81 36.59 14.6 30.96 179 332 \%
\%
\%
\%
* 6685 120.33 - - 101 35.94 13.87 | 30.48 168 26 P H
* 6685 110.75 - - 91.42 35.94 13.87 | 30.48 168 26 A H
7398 50.92 -3.08 54 30.7 36.57 14.62 30.97 168 26 A H
H
802.11be H
EHT40 Full H
CH 147 * 6685 120.57 - - 101.24 35.94 13.87 30.48 175 331 P Vv
6685MHz | * 6685 109.83 - - 90.5 35.94 | 13.87 | 3048 | 175 | 331 | A | V
7727 51.04 -2.96 54 30.68 36.53 14.97 31.14 175 331 A Vv
\%
\%
\%
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* 6845 121.21 - - 101.92 | 35.89 14.01 | 30.61 | 180 24 P H
* 6845 110.26 - - 90.97 35.89 14.01 30.61 180 24 P H
7741 50.99 -3.01 54 30.58 36.58 14.98 31.15 180 24 A H
7149.84 60.37 -27.83 88.2 40.15 36.69 14.34 30.81 180 24 P H
802.11be 7135.02 51.03 |-17.17 68.2 30.88 36.62 14.33 30.8 180 24 A | H
EHT40 Full H
CH 179 * 6845 120.57 - - 101.28 35.89 14.01 30.61 183 332 P \%
6845MHz |« 6845 110.44 - - 91.15 | 3589 | 1401 | 3061 | 183 | 332 | P | V
7748 50.75 -3.25 54 30.32 36.6 1498 | 31.15 | 183 | 332 AV
7206.39 60.09 -28.11 88.2 39.71 36.85 144 30.87 | 183 | 332 P |V
7133.85 50.13 | -18.07 68.2 29.99 36.62 14.32 30.8 183 | 332 AV
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 7 - 6525~6875MHz
WIFI 802.11be EHT40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13130 47.82 -40.38 88.2 55.17 39.73 19.99 67.07 - - P H
19695 35.79 -38.21 74 36.74 37.95 15.13 54.03 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 123 13130 48.18 |-40.02 88.2 55.53 39.73 19.99 | 67.07 - - P |V
6565MHz 19695 35.43 | -38.57 74 36.5 37.83 | 15.13 | 54.03 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13370 48.9 -25.1 74 55.55 40.28 20.17 67.1 201 251 P H
13370 38.48 -15.52 54 45.13 40.28 20.17 67.1 201 251 A H
20055 35.7 -38.3 74 36.4 37.98 15.2 53.88 - - P H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 147 13370 49.5 -24.5 74 56.15 40.28 20.17 67.1 195 221 P \%
6685MHz 13370 39.06 |-14.94 54 4571 | 4028 | 20.17 | 671 | 195 | 221 | A | V
20055 35.52 -38.48 74 36.52 37.68 15.2 53.88 - - \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13690 49.63 -38.57 88.2 56.4 40.77 20.41 67.95 - - P H
20535 36.4 -37.6 74 35.86 38.09 15.78 | 53.33 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT40 Full H
CH 179 13690 48.62 -39.58 88.2 55.39 40.77 20.41 | 67.95 - - P \Y
6845MHz 20535 35.4 -38.6 74 35.16 | 37.79 | 15.78 | 53.33 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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WIFI 802.11be EHT80 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
* 6625 116.92 - - 97.67 35.89 13.81 | 30.45 188 24 P H
* 6625 108.68 - - 89.43 35.89 13.81 30.45 188 24 A H
7741 52.15 -1.85 54 31.74 36.58 14.98 31.15 188 24 A H
H
802.11be H
EHT80 Full H
CH 135 * 6625 116.29 - - 97.04 35.89 13.81 | 30.45 180 332 P \%
6625MHz | * 6625 107.93 - - 88.68 | 3589 | 13.81 | 3045 | 180 | 332 Y
7398 52.06 -1.94 54 31.84 36.57 14.62 | 30.97 180 332 \%
\%
\%
\%
* 6705 119.94 - - 100.6 35.94 13.89 | 30.49 177 22 P H
* 6705 109.89 - - 90.55 35.94 13.89 | 30.49 177 22 A H
7741 52.23 -1.77 54 31.82 36.58 14.98 31.15 177 22 A H
H
802.11be H
EHT80 Full H
CH 151 * 6705 118.56 - - 99.22 35.94 13.89 | 30.49 186 333 P \Y,
6705MHz | =+ 6705 108.7 - - 89.36 | 3594 | 13.89 | 3049 | 186 | 333 | A | V
7734 52.15 -1.85 54 31.75 36.56 1498 | 31.14 186 333 A \Y,
\%
\%
\%
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6785 118.51 - - 99.22 35.94 13.92 | 30.57 | 176 18 P H
6785 107.92 - - 88.63 35.94 13.92 30.57 176 18 P H
7713 50.85 -3.15 54 30.53 36.49 14.97 31.14 176 18 A H
7196.64 61.36 -26.84 88.2 40.99 36.84 14.39 30.86 176 18 P H
802.11be 7125 5159 |-16.61| 68.2 3149 | 3657 | 1432 | 3079 | 176 | 18 A | H
EHT80 Full H
CH 167 6785 118.61 - - 99.32 35.94 13.92 30.57 175 330 P \%
6785MHz 6785 107.6 - - 88.31 | 3594 | 13.92 | 3057 | 175 | 330 | P | V
7363 50.91 -3.09 54 30.65 36.63 1458 | 30.95 | 175 | 330 A |V
7172.07 60.55 -27.65 88.2 40.26 36.76 1436 | 30.83 | 175 | 330 P \Y
7125.66 50.09 -18.11 68.2 29.98 36.58 1432 | 30.79 | 175 | 330 A |V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 7 - 6525~6875MHz
WIFI 802.11be EHT80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13250 50.26 -23.74 74 574 39.86 20.08 67.08 203 193 P H
13250 40.69 | -13.31 54 47.83 39.86 20.08 | 67.08 | 203 | 193 A | H
19875 36.37 -37.63 74 37.35 37.93 15.13 54.04 - - P H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 135 13250 50.18 | -23.82 74 57.32 39.86 20.08 | 67.08 | 300 | 357 P |V
6625MHz 13250 40.5 -13.5 54 47.64 | 39.86 | 20.08 | 67.08 | 300 | 357 | A | V
19875 34.68 | -39.32 74 35.83 37.76 15.13 | 54.04 - - \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13410 49.03 -39.17 88.2 55.52 40.45 20.2 67.14 - - P H
20115 36.6 -37.4 74 37.17 37.95 15.27 53.79 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 151 13410 50.74 -37.46 88.2 57.23 40.45 20.2 67.14 - - P \%
6705MHz 20115 36.56 | -37.44 74 37.47 | 3761 | 15.27 | 53.79 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13570 49.1 -39.1 88.2 55.41 40.82 20.32 67.45 - - P H
20355 34.9 -39.1 74 35 37.98 15.56 53.64 - - P H
H
H
H
H
H
H
H
H
802.11be H
EHT80 Full H
CH 167 13570 49.31 -38.89 88.2 55.62 40.82 20.32 | 67.45 - - P Y,
6785MHz 20355 35.79 |-38.21 74 36.13 | 37.74 | 1556 | 53.64 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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WIFI 802.11be EHT160 Full (Band Edge @ 3m)

Band 7 - 6525~6875MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
2+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6665 116.58 - - 97.24 35.96 13.85 | 30.47 | 186 8 P H
* 6665 104.64 - - 85.3 35.96 13.85 30.47 186 8 P H
7734 50.8 -3.2 54 30.4 36.56 1498 | 31.14 | 186 8 A | H
7154.52 60.88 |-27.32 88.2 40.64 36.71 1434 | 30.81 | 186 8 P H
802.11be 7133.07 50.57 -17.63 68.2 30.44 36.61 14.32 30.8 186 8 A | H
EHT160 H
Full CH 143 * 6665 114.41 - - 95.07 35.96 13.85 30.47 177 332 P \%
6665MHz | * 6665 103.72 - - 84.38 | 3596 | 1385 | 3047 | 177 | 332 | P | V
7727 50.81 -3.19 54 30.45 36.53 14.97 31.14 177 332 A \%
7170.9 60.35 | -27.85 88.2 40.06 36.76 14.36 | 30.83 | 177 | 332 P |V
7158.03 50.05 |-18.15 68.2 29.8 36.72 1435 | 30.82 | 177 | 332 A |V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 7 - 6525~6875MHz
WIFI 802.11be EHT160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
13330 50.67 |-23.33 74 57.47 | 40.14 | 20.14 | 67.08 | 200 | 76 P | H
13330 40.99 |-13.01 54 4779 | 40.14 | 20.14 | 67.08 | 200 | 76 A
19995 34.78 |-39.22 74 35.62 | 38.02 | 15.13 | 53.99 - - P
802.11be
EHT160
Full CH 143 13330 50.47 |-23.53 74 57.27 | 40.14 | 20.14 | 67.08 | 100 | 87 P
6665MHz 13330 40.9 -13.1 54 47.7 40.14 | 20.14 | 67.08 | 100 87 A
19995 35.1 -38.9 74 36.18 | 37.78 | 15.13 | 53.99 - -

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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Emission below 1GHz

WIFI 802.11be EHT80 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

2+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.47 22.8 -17.2 40 29.7 24.56 0.99 32.45 - - P H
131.05 33.78 -9.72 43.5 46.6 17.64 1.97 32.43 - - P H
374.98 30.04 |-15.96 46 38.28 20.93 3.35 32.52 - - P H
622.246 28.7 -17.3 46 31.09 25.91 4.33 32.63 - - P H
850.201 35,51 | -10.49 46 33.22 28.98 5.29 31.98 - - P H
952.906 3474 | -11.26 46 29.83 30.68 5.47 31.24 - - P H
H
H
H
H
H

802.11be
H

EHT80 Full
L 30.47 28.29 -11.71 40 35.19 24.56 0.99 32.45 - - P \%
168.18 33.96 -9.54 43.5 48.37 15.8 2.23 32.44 - - P Vv
249.96 30.3 -15.7 46 41.79 18.19 2.75 32.43 - - P \%
622.747 30.25 -15.75 46 32.61 25.94 4.33 32.63 - - P \%
850.201 34.88 -11.12 46 32.59 28.98 5.29 31.98 - - P \Y,
\%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 408 9043300
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
2+4 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) | (cm)|(deg) (P/A)|(HIV)
802.11a 5925 55.45 |-3275| 88.2 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-32.75(dB)

For Average Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
=43.54 (dBuV/m)

2. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)
= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20.1~23.6°C

Test Engineer : Bill Chang, Fred Tseng and Jesse Fan

Relative Humidity : 39.6~53.2%

Note symbol

-L Low channel location

-R | High channel location

TEL : 408 9043300 Page Number : D1 of D98
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FCC RADIO TEST REPORT

Report

No. : FR240528002D

Band 5 - 5925~6425MHz

WIFI 802.11a (Band Edge @ 3m)

]
' R el I
700 M}"’(‘ 700]
]
609 T 600]
st "
-
40.0] ‘w,uo-w
Site : ©3CHO2-CA Site 1 @3CHO2-CA
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1100 1= 1100
; "
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60.0| <_/_/_,/’ 60.0| I
oy — 09 P
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

2+4 Vertical Fundamental

1 (dBuVim) Date: 12.04.2024 1 (@BuVim) Date: 12.04.2024
1300 1300 4

1200 1200
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CH49 6195MHz

2+4 Horizontal Vertical

1 (dBuVim) Date: 12.04-2024 A (@BuVim) Date: 12.04.2024
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Report No. : FR240528002D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CH93 6415MHz

2+4

Horizontal

Vertical

Avg.

= =

400 e
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200)
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Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT20 Full CHO1 5955MHz
2+4 Horizontal Fundamental
g
1200) bl 1200) i
> E IRl I
B
R A o st T
40.0f ‘nnM‘
g
S o
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CHO1 5955MHz

2+4 Vertical Fundamental

— ete 12082024 i vate: 12042024
1500 1300 ]
1200 . 1200
1od o)
100 1000
a0 %09 —
- S
i NN e - RS NS ——
Lot RO
w0 g
300 300
200 200
100 100
7 E ED e e 5 Eo T Y o0 o0 o 0 oo
Freuency ) reavency i
Site : @3CHe2-CA Site : @3CHO2-CA
Condition : PEAK_BE(UNII)_6E 3m HORN_02140_240129 VERTICAL Condition : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
Peak
— vt 12.042024 I e 12.042024
1500 1300
1200 1200 ]
109 104
20 ] %09
500 s
70. /—/ 700/ AVG(UNI)_BE |
s0d B o |
m.n—__—/_,__—/ 500]
400/ 00| /_/ﬁ’—/\/"
30.0| 300
200 200
109 100
2 E ED 5o En % o5 T o0 o0 o5 D oo
remency ) eavency i
. o3cHor-ca  e3cHor-ca
Condition : AVG_BE(UNIT)_6E 3m HORN_02140_240129 VERTICAL Condition : AVG(UNII) 6E 3m HORN_02140_240129 VERTICAL

Avg.
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH49 6195MHz

2+4 Horizontal Vertical
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH93 6415MHz

2+4 Horizontal Vertical

) (@Buvim) Date: 12.04.2024 A (@Buvim) Date:12.04.2024
1309 1300
1200 1200
o) 1100
1009 1000
900 pEAK(UNI._6E 90| PEAK(UNI)_GE

et LT H[nggj M e i e e

Y 700)
500) s00f
500 im0

ad I

40,0 tnnM
s m
o s
" -

T ——————— \

E— G
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : PEAK(UNII)_6E 3m HORN_©2146_240129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
o o ated o1z v e o oated 2eo1zs Vet
Peak

o . oo .
o o
o o
o e
o o
o p
s "
- o o e
s JH-HH-FH - wi ]
s ad
400, IR St e E 40.0f /JM“‘W
annM 300
s "
o -

S T I — I BT B —

E— G

site — siee + osciez-a
Condition \WG(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02140_240129 VERTICAL

BM:1000.000KHz VBH:0.016KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D9 of D98



ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

Band 5 5925~6425MHz
WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CHO3 5965MHz
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1 (dBuVim)

T o T

g g
1200/ 1200 1
110.0 et 110.0|
g wog
" - s s
it w LT I
700 M g 700
w s wd wMMWWwWMMJ I
o PRSP S = -
400 Mgttt
i g
2o d
o g

S o

- ey
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : PEAK_BE(UNII) 6E 3m HORN_02140_240129 HORIZONTAL Condition : PEAK(UNII) 6E 3m HORN_02140_246129 HORIZONTAL
R Toas. oot vou: oo camne STt o Sonp. et Vo s30m-agBate STt
Peak

R . oo [
g g
g a0q
woq ] o
g wog
i e
s w
’

700) AvoquNI,_oe|

S, =[N el pn g

S
409 p—
(I
300) 30.0]
200) 200
100) 100]
25 5350, 570, 5690, D 5930, 5950 5965 000 2000 3000, 4000, 5000, 5000, 7000, 5000
Frequency (MHz) Frequency (Miz)
: @3CH02-CA : @3CHO2-CA
Condition : AVG_BE(UNIT)_6E 3m HORN_62140_240129 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_62140_246129 HORIZONTAL

: RBW:1000.000KHz VBM:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D10 of D98



ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CHO3 5965MHz

2+4 Vertical Fundamental
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CH51 6205MHz
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CH91 6405MHz
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Band 5 5925~6425MHz
WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT80 Full CHO7 5985MHz

2+4 Vertical Fundamental
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Condition : PEAK_BE(UNTI)_6E 3m HORN_02140_240129 VERTICAL Condition : PEAK(UNIT)_GE 3m HORN_02140_220129 VERTICAL
: RBW:1000.000KHz VEW:3000_000KHz SWT:Auto : REW:1000.000KHz VEW: 3000.000KHz SWT:Auto
Peak
) (@Buvim) Date: 12042024 ) @Bvim) Date: 12.04-2024
1300 1300
1200 1200
109 1100
1000 e T 1000
| -
00 804
0, — / 700] V(N GE|
500 S 50 I \
Sa.n/ 500 ——
w9 400 T
300 sngpm——""T
200 20|
100 100]
55 ETD D ExD 5050 ETD ETD o0 o025 500 7000 T 000 5000 000 7000 E
Frequency (MH2) Freauency (WHz)
site A site + e3cHo2-CA
Condition : AVG_BE(UNIT)_6E 3m HORN_02140_230129 VERTICAL Condition : AVG(UNII)_GE 3m HORN_02140_240129 VERTICAL
: RBW:1000.000KHz VBW:0.300KHz SWT:Auto

: RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D15 of D98



ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT80 Full CH55 6225MHz

2+4 Horizontal Vertical

) (@Buvim) Date: 12.05.2024 A (@Buvim) Date:12.05.2024
1309 1300

1200 1200

o) 1100

1009 1000

900

PEAK(UNI)_6E 90|

= [ allNg g IS IEieey emguay PR e s e

WW// IS D o LR—
PP -

309 300
209 209
100 100
000 2000. 3000. 000, 5000 000 7a00. 000 000 2000, 3000, 000, 5000 G000, 7000, £
Freauency (MH) Frequency (Miz)
site : 63CHO2-CA site : 3CHO2-CA
Condition : PEAK(UNIT)_6E 3m HORN_62140_240129 HORIZONTAL Condition : PEAK(UNIT)_GE 3m HORN_02140_240129 VERTICAL
: RBW:1000.600KHz VBU:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 12.05.2024 A (@Buvim) Date: 12.05.2024
1300 1300]
1200) 1200]
0! 1109
1000) 1000]
900 900
809 s00)
709 AVGUND_GE 700 AveuNn_6E|
609 1 7 600]
500 —rt 500 T
e S —
‘n.n/fﬁ/\N WQ/A/V’/_MJ/\/\/ J
300 300 ‘
209 200 i
109 100 i
000 2000. 3000, 2000, 5000 5000, 7000 £ 000 2000, 3000 2000, 5000 5000, 7000 £
Freauency (MHz) Froquency (Miz)
: 63CHO2-CA : 3CHO2-CA
Condition : AVG(UNIT)_6E 3m HORN_62140_240129 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_62140_240129 VERTICAL

: RBW:1000.000KHz VBW:0.300KHz SWT:Auto : RBW:1600.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D16 of D98



ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT80 Full CH87 6385MHz

2+4 Horizontal Vertical

1 (dBuVim) Date: 12.05.2024

A (@Buvim) Date:12.05.2024
1309 1300

1200 1200

o) 1100

1009 1000

900

PEAK(UNI)_6E 90|

e R e | e SR =R e L e |

sn‘n Mwwv S — 600 M

p———— o e gt

m
s

Site : @3CHe2-CA Site : @3CHe2-CA

Condition : PEAK(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
Peak

p

0 —
- “ T

sog T
209 200
109 100
000 2000. 3000, 2000, 5000 5000, 7000 £ 000 2000, 3000 2000, 5000 5000, 7000 £
Freauency (MHz) Froquency (Miz)
site : 63CHO2-CA site : 3CHO2-CA
Condition WG(UNIT)_GE 3m HORN_02140_240129 HORTZONTAL Condition : AVG(UNIT)_6E 3m HORN_62140_240129 VERTICAL

BM:1000.000KHz VBH:0.300KHz SWT:Auto : RBW:1600.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D17 of D98



ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

Band 5 5925~6425MHz
WIFI 802.11be EHT160 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT160 Full CH15 6025MHz

2+4 Horizontal Fundamental

1 (@BuVim) Date: 12.04.2024

A dBuVim) Date: 12.04.2024
1300) 1300]

1200) 1200] -

1109 MWMWWMAMW 10|

1000)

PEAK(UNI)._SE

" Y pallianin RIS (
mmumwww 609 N«J et g

gt S
500 509 ST el
400 400 e
300 300
209 200]
109 100
785 5010, 5630, 5050, 5870, 5090 5910 5930. 5950. 5970, 5990, 6010, 6030 60%0. G070, 6105 000 2000, 3000. 000, 5000. G000, 7000. E
Freauency (WH2) Frequency (Miz)
site : @3CH02-CA site : @3CHO2-CA
Condition : PEAK_BE(UNIT) 6E 3m HORN_02140_240129 HORIZONTAL Condition : PEAK(UNIT)_GE 3m HORN_02140_240129 HORTZONTAL
: RBW:1000.600KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 12.04.202¢ A @Buvim) Date: 12.04.2024
1300) 1300]
1200) 1200]
1109 1100
oy L~ 100
%00 909
800 800
o 4 700) svsonn_se|
50 //'/ 60| I !
500 500
o R
409 400 e
300 300
200 200]
109 100
785 5010, 5630, 5050, 5070, 5090, 5910 5930. 5950. 5970, 5990, 6010 G030 6050. GO7O0. 6105 000 2000, 3000, 000, 5000. G000, 7000. 5000
Frequency (WHa) Frequency (Wiz)
: @3CH02-CA : 03CHO2-CA
Condition : AVG_BE(UNIT)_6€ 3m HORN_62140_240129 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL
: RBW:1000.600KHz VBW:0.010KHz SWT:Auto

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D18 of D98



ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11be EHT160 Full CH15 6025MHz

2+4 Vertical Fundamental

) (@Buvim) Date: 12.04.2024 A (@Buvim) Date: 12.04.2024
1309 1300

1200 1200

10,0 AWMM«WM 10,0/

90, 90|

peakunn e
< i IR =

700 700

50 50 st
spgpfttehe it ‘“‘"M 50| MWM

400

rmNE—
309 300
209 209
100 100
785 5010, 5630, 5050, 5670 5890, 5010 5030. 5050, £070. 5990, 6010. 6030 60S0. GO70. 6105 000 2000, 3000, 000, 5000 G000 7000, £
Freauency (MHz) Frequency (Miz)
site : 63CHO2-CA site : 3CHO2-CA
Condition : PEAK_BE(UNIT) 6E 3m HORN_62146_246129 VERTICAL Condition : PEAK(UNIT)_GE 3m HORN_02140_240129 VERTICAL
: RBW:1000.G00KHz VBU:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 12.04.2024 A (@Buvim) Date: 12.04.2024
1300 1300]
1200) 1200]
0! 1109
1000) e —— 1000]
900 900
809 s00)
0. 700 AveuNn_6E|
T
609 600] I
500 500
409 400 e M
T
309 00
209 200
109 100
785 5610, 5630, 5850. 5670, 5600 5910 5930, 5950. 5070, 5090, 6010, 6030 6050. 6070, 6105 000 2000, 3000 2000, 5000 5000, 7000 £
Freauency (WHz) Froquency (Miz)
site A site : 3CHO2-CA
Condition : AVG_BE(UNIT)_6E 3m HORN_62146_246129 VERTICAL Condition : AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL
: RBW:1600.600KHz VBW:0.016KHZ SWT:Auto

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D19 of D98



ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT160 Full CH47 6185MHz
2+4 Horizontal Vertical
T ]| i [ e i L W T
I—— s
500 ottt 500) WMMW“
40. WW tnov"‘”“"’”"’w
-
o
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : PEAK(UNII)_6E 3m HORN_©2140_249129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02148_240129 VERTICAL
Peak
]
B a [ c
s Y @ /
400, p— I 400f I B
ann/“‘_/r JHDM
o
I T I
Condition \WG(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02140_240129 VERTICAL
Avg.

TEL : 408 9043300 Page Number : D20 of D98



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11be EHT160 Full CH79 6345MHz
2+4 Horizontal Vertical
S W T L W T
60.0/ ] 60.0f Mg bty
500 MW“"«"’W"WM mnW
w.nM 40.0f
-
o
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : PEAK(UNII)_6E 3m HORN_©2140_249129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02148_240129 VERTICAL
Peak
]
B a [ J
) 7
IS
—
300"
o
I I .
Condition : AVG(UNII)_6E 3m HORN_02140_246129 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02140_240129 VERTICAL
Avg.

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FR240528002D

Band 5 5925~6425MHz
WIFI 802.11be EHT320 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT320 Full CH31 6105MHz

2+4

Horizontal

Fundamental

Avg.

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

: RBMW:1000.000KHz VBM:0.300KHz SWT:Auto

) aBovim) Dater 12042024 ) B Dat: 12042024
1300 1300
1200 1200
110.0] 1100} !
A
204 200 seaxu e
a0 4 a0 ! I
700 ‘ 700 "y
o | N
P PR e WY 509 TR RS S
409 PUIINIRECL
300 300
200 200
100 100
ST E ED 5000 Si0s. w00 6ass TR ED D ED C To0s. )
Freauency ka) Freauency )
+ o3cHo2-CA : o3cHo2-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_02146_24@129 HORIZONTAL Condition : PEAK(UNTI)_6E 3m HORN_02140_240129 HORTZONTAL
+ REM:1000.000Kiz VEW:3000-000KHZ SWT:Auto  REW:1000.000KHz VEW:3000.000KHz SWT:Auto
Peak
) aBovim Dater 12042024 ) B Dat: 12042024
1300 1300
1200 1200
109 100
1009 ~— ] 10q I
200 200
709 709 Jo—
09 Vel 500 M\v
oo 500 i — =
109 100 e
30.0| 300
200 200
109 109
7 ETy ED D wios. w00 oass TR ED D ED w00, Too0. w000
Froquency (W) Freauency i)
Site : ©3CHO2-CA Site : @3CHO2-CA
Condition : AVG_BE(UNIT)_6E 3m HORN_62140_240129 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02140_240129 HORTZONTAL

TEL : 408 9043300

Page Number

: D22 of D98



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT320 Full CH31 6105MHz

2+4

Vertical

Fundamental

Avg.

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @Bovim) Date: 12042024 ) @Bovim) oate: 12042024
1300 1300
1200 1200
1109 e 1109 s
1009 t 1000) ‘
90.0 90.0] PEAK(UNI)_6E
- EEl SR RS SIS ey
700 i 700 i
o A Bl —
S0.0PeNpnsodiV 500 R IR SN aacd
e
100 JrTiIOTm—_
200 209
209 200
10 100
T E ED w000 0o 00 ezss w0 20 D o0 ED a0 7o w000
Frequency (MHz) Frequency (MHz)
: o3cH02-CA : o3cH02-CA
Condition : PEAK_BE(UNII)_6E 3m HORN_02140_240129 VERTICAL Condition : PEAK(UNII)_6E 3m HORN_©2140_249129 VERTICAL
 REl:1060.006KHz VBW:3000_060KHz SWT:Auto  REW:1000.006KHZ VBU:3000.066KHz SWT:Auto
Peak
) @Bovim) Date 1204 2024 ) @Bovim) Date 1204 2024
1300 1309
1200 1200
1100l 10
100.0| 100.0/ !
s I B N
a0 a0
700, 70.0| AVG(UNI)_SE
o o TN maTTa= m - e
o N S 4 o
w00 400 /\/_/N/~’/M
30,0/ 30,0f e
209 200
10 10
75 S0 5500, e w00, oo, 00 ees w0 2000 £ 0. 5000, oo Too0. 00
Freauency () Freauency (s}
Site : @3CHO2-CA Site : @3CHO2-CA
Condition : AVG_BE(UNIT)_6E 3m HORN_02140_240129 VERTICAL Condition : AVG(UNIT)_6E 3m HORN_62140_246129 VERTICAL

: RBW:1000.00@KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300

Page Number

: D23 of D98



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11be EHT320 Full CH63 6265MHz

2+4

Horizontal

Vertical

Avg.

: RBW:1000.00@KHz VBW:0.010KHz SWT:Auto

v et 12052024 oy e 12052024
100 w09
10 1200 :
110, ”" 1100
100 1009
509 R %09 JR—
o PP T o LU T A
700 700 /
60.0) ondp ot 60.0|
500 o 500 B POTR P catont
40,0fpbptimnstisn T ADQWM
00 09
209 209
109 109
w0 o0 T W %m0 o o0 T W%
oauony iy oasony iy
: oacHoz-ca  oacHoz-ca
Condition : PEAK(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
. Ro+1000.036KHs VoM 3300, 00BKHs SNT-Auto . RoM+1000.036KHs VoM 3300, 00BKHs ST Auto
Peak
v et 12052024 v vae: 12052024
100 1500
10 1200
109 109
100 1009
509 %09
509 w09
00 J— 100 J—
609 | 609 R \
o ] L o \
400 R 100 —
30.0p—= = - 30,
200 09
109 109
o N S ey w0 N S ey
oquony iy oauony iy
Site : @3CHO2-CA Site : @3CHO2-CA
Condition : AVG(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition

+ AVG(UNIT)_GE 3n HORN_02140_240129 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SUT:Auto

TEL : 408 9043300

Page Number : D24 of D98



ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

Band 5 - 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CHO1 5955MHz

2+4 Horizontal Vertical

1 (@BuVim) Date: 12-11-202¢ A (@Buvim)

Date: 12-11-2024
1300 1300)
1200 1200
100 1100|
1000 1000

900)

SOTUET e | SO e
o H”—‘ H/—‘ ’_}2 H H Ivcmm’% o) —”ﬂ —H_H Hh H —‘ IW
00t 4 - L s B

o I I RN N o 0 O R N Y.
300 300
200 204
100 100

000 11000, 13000 15000, 17000. 19000, 21000. 23000. 25000. 27000, 29000, 31000, 33000, 35000, 37000, _ 40000 000 11000, 13000, 15000, 17000. 19000, 21000, 23000 25000. 27000, 29000, 31000, 33000, 35000, 37000, _ 40000
i Frequency (Miz)

site : @3CHO2-CA site : @3CHO2-CA

Condition : PEAK(UNIT)_6E 1m SHF_HORN_841_240807 HORIZONTAL Condition : PEAK(UNIT)_GE 1m SHF_HORN_841_246807 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D25 of D98



ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11a CHO1 5955MHz
2+4 Horizontal Vertical
s0d sod
woq
i
o i — | —
g
40,0/ == -
s
Condition : AVG(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02140_240129 VERTICAL
10.6G
~18G
Avg.
s0d g
woq
wd
60.9) AVG(UNN)_GE 609 AVG(UNN)_6E
g g
40,0 e e e i S et e et 40,0/ e e e A ettt M—
s s
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 VERTICAL
38.6G
~40G
Avg

TEL : 408 9043300 Page Number : D26 of D98



ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

2+4 Horizontal Vertical

) (@Buvim) Date: 12-11-2024 A (@Buvim) Date: 12.41.2024
1309 1300

1200 1200

o) 1100

1009 1000

900

el PHIH pemil o w1 I e o

‘ 700 e
e e e 18 i
L eem——s i 500 B

400 I WMWMWMAW 100 N P B

300 300

200 200

100 100

00011000, 13000, 15000, 17000. 19000, 21000, 23000, 25000, 27000. 20000, 31000, 33000, 35000, 37000, _ 40000 000 11000, 13000. 15000, 17000. 19000, 21000, 23000, 25000, 27000. 29000, 37000 33000, 35000, 37000, _ 40000
o Frequency (MHz)
site : @3CHO2-CA

site : @3CH02-CA
Condition : PEAK(UNII)_6E 1m SHF_HORN_841 246807 HORIZONTAL

Condition : PEAK(UNII)_6E 1m SHF_HORN_841 246867 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D27 of D98



ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

2+4 Horizontal Vertical

oo oo
o]
s
| —
Y
Py IR
m
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : AVG(UNII)_6E 3m HORN_©2148_240129 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_©2148_240129 VERTICAL
10.6G
~18G
Avg.
o o
o]
s
600 AVG(UN)_GE o0 AVG(MI_GE
by
400/
by
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL Condition

+ AVG(UNIT)_GE 1n SHF_HORN_841_240807 VERTICAL

38.6G
~40G
Avg

TEL : 408 9043300 Page Number : D28 of D98



ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH93 6415MHz

2+4 Horizontal Vertical

) (@Buvim) Date: 12-11-2024 A (@Buvim) Date: 12.41.2024
1309 1300

1200 1200

o) 1100

1009 1000

900

::: H”—‘ H’_H ’_‘ H H PIAK«HNM,S[ ::E —W—‘ —H_H I H —‘ PIAKWN\L&[
ST i o I e T s i

. 5000 el e o
o eumdtarimae T 2 et st et

400 BB 400 s

200 300

200 200

100 100

00011000, 13000, 15000, 17000. 19000, 21000, 23000, 25000. 27000. 26000, 31000, 33000, 35000, 37000, _ 40000 000 11000, 13000, 15000, 17000. 19000, 21000, 23000, 25000, 27000. 29000, 31000 33000, 35000, 37000, _ 40000
o Frequency (MHz)

site : @3CHO2-CA site : @3CH02-CA

Condition : PEAK(UNII)_6E 1m SHF_HORN_841_246807 HORIZONTAL Condition : PEAK(UNII)_6E 1m SHF_HORN_841 246867 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D29 of D98



ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CH93 6415MHz

2+4

Horizontal Vertical

38.6G
~40G
Avg

oo oo
o]
s
Y
_— =
] m
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : AVG(UNII)_6E 3m HORN_©2148_240129 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_©2148_240129 VERTICAL
10.6G
~18G
Avg.
o o
o]
s
600 AVG(UN)_GE o0 AVG(MI_GE
Y by
PSS e e Bt 40.0] B e e S it B
g by
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL

Condition : AVG(UNIT)_6E 1m SHF_HORN_841_246807 VERTICAL

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT Report No. : FR240528002D

Band 5 5925~6425MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT20 Full CHO1 5955MHz

2+4 Horizontal Vertical

1 gBuvim Dat: 12112024 ) (@Buvimy Date: 12.112024
1300 1300
1200 1200
o9 1100)
1000 1000
900 %0
o] | RIS === U i sl FPH U donbad
70 700 =
9 H”T H H H Ivcumn o o) —”ﬂ —‘ H —‘ MLWW
00 sk B ] s00]_ = v
e e S o it

400 s 400 mE—
300 300
200 200
100 100

00 1000, 15000 15000 17000. 78000 21000 Z3000. 5000, 2700 20000, 31000 33000 35000, 7000, 40000 00 1000, 1500015000, 7000. 19000 21000, Z300. Z5000. 27000 29000, 1000 33000, 35000, 7000, 40000

Frequency () Frequency (MHz)

Site : @3CHe2-CA Site : @3CHe2-CA
Condition : PEAK(UNII)_6E 1m SHF_HORN_841_24@807 HORIZONTAL Condition

: PEAK(UNIT)_GE 1m SHF_HORN_841_246807 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT20 Full CHO1 5955MHz

2+4

Horizontal

Vertical

A (@Buvim) Date:12.05.2024 A (6Buvim) Date: 12.052024
1300 1300

1200 1209

1100 1100

1000 1009

900 900

800 800

709

“AVG(UNI_GE.

"AVG(UNT_GE

38.6G
~40G
Avg

g Y
400/ e e __,—//4 400 e e e B e .//-
] m
Condition : AVG(UNII)_6E 3m HORN_©2148_240129 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_©2148_240129 VERTICAL
10.6G
~18G
Avg.
o o
o]
s
600 AVG(UN)_GE o0 AVG(MI_GE
Y by
40,0 T 4007 -
g m
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL Condition
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10.6G
~18G
Avg.
oo
o]
s
60 AVG(N_GE| o0 AVG(N_GE|
by by
40, = mn'M<ww“-
]
ey ey
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : AVG(UNII)_6E 1m SHF_HORN_841_ 240807 HORIZONTAL Condition

: AVG(UNII)_6E 1n SHF_HORN_841_240807 VERTICAL
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Band 5 5925~6425MHz
WIFI 802.11be EHT320 Full (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT320 Full CH31 6105MHz

2+4 Horizontal Vertical

Date: 12-11-2024 Date: 12-11.2024

1300 1309
1200 1200
1109 10
1000 100
900 900

Eut] =l i maf I ek

w1 T oo Lo
500, e

00| 3 s, B Y, g

300

200 200

100 100

06 000, 13000, 15000, 17000, 19000, 71000, Z3000. 75000, 77000, 26000, 31000, 33000, 500, 37000, 40000 06 000, 1300015000, 17000, 19060, 71000, Z3000. 75000, 77000, 26000, 31000, 33000, 500, 37000, 40000
Froquency (i) requency (W)

site : e3CH02-CA site : e3cHo2-CA

Condition : PEAK(UNIT)_GE 1m SHF_HORN_841_246807 HORIZONTAL Condition : PEAK(UNIT)_6E 1m SHF_HORN_841_240807 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11be EHT320 Full CH31 6105MHz

2+4

Horizontal

Vertical

38.6G
~40G
Avg

oo
o]
s
2 | o] I o]
y by
0.0 ———— e V,/ 0.0} e e e
] o
g
Condition : AVG(UNII)_6E 3m HORN_©2148_249129 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_©2148_240129 VERTICAL
10.6G
~18G
Avg.
oo
o]
s
60 AVG(N_GE| o0 AVG(N_GE|
Y by
B e 00—
]
ey ey
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : AVG(UNII)_6E 1m SHF_HORN_841_ 240807 HORIZONTAL Condition

: AVG(UNII)_6E 1n SHF_HORN_841_240807 VERTICAL
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WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11be EHT320 Full CH63 6265MHz

2+4 Horizontal Vertical

A (@BuVim)

o e e et o e e et
AR ke e N e e I e i
B00] i e s )

409 PRSP S 100 I e W

Condition : PEAK(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL

Condition : PEAK(UNII)_6E 1m SHF_HORN_841_246807 VERTICAL

Peak

Avg.
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WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11be EHT320 Full CH63 6265MHz
2+4 Horizontal Vertical
s0d
woq
i
o ] - | ]
g s
0.0 ———— e e / QL I e = «//
s s
2
Condition : AVG(UNII)_6E 3m HORN_©2140_240129 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02140_240129 VERTICAL
10.6G
~18G
Avg.
s0d
woq
i
609 AVG(UNN)_GE | 609 AVG(UNN)_GE |
g o
40,0 B e i S Mttt ittt 40,0/
s
PO PO
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : AVG(UNII)_6E 1m SHF_HORN_841_240807 HORIZONTAL Condition : AVG(UNII)_6E 1m SHF_HORN_841 240807 VERTICAL
38.6G
~40G
Avg
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FCC RADIO TEST REPORT

Report No. : FR240528002D

Band 7 - 6525~6875MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11a CH117 6535MHz

2+4 Horizontal

Vertical

o o o S

g g
1200/ 1200 1
woq o
g wog
" I - s s
w L UT T I E IRl I
700 700/ i+
0.0 —_— 0.0 e e mw (S ———
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PRSI 400t
i g
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T T o

ey O
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : PEAK(UNII) 6E 3m HORN_02146_240129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02140_246129 VERTICAL
i e e o Sonp. et Vo s30m-adBats ot aets
Peak

o o 205201 oo o s 02
g g
g a0q
woq o
g wog
i e
s wd
m o by

=L

Nl IS Ee IR e ns

: RBW:1000.000KHz VBM:0.010KHz SWT:Auto

Avg

0T
200)
100)
000 2000 3000, 4000, 5000. 6000, 7000 8000
Frequency (MiHz)
: @3CH02-CA
Condition : AVG(UNIT)_6E 3m HORN_62140_240129 HORIZONTAL

AvoquNI,_oe|

500 =
400) ———
S0
200]
100
000 2000, 3000, 000, 5000. G000, 7000. 5000
Frequency (Wiz)
site : 03CHO2-CA
Condition : AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11a CH149 6695MHz

2+4 Horizontal Vertical

1 6By vat: 12052024 J By Date: 12052024
1300 1304
1200 1200
1o ol
1000 100
o0 — s0a) J—
oo LT e I e e e I
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TR ot oo o6 3 [ T Ty oo oo oo oo T
Heauency (i) reauency (wia
Site : @3CHO2-CA Site : @3CHO2-CA
Condition : PEAK(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
. RBM: 1000.006KH> VBl 3000.000KHz ST :Auto . RBM:1000. 006KHz VB 3600.000KHz ST Auto
Peak
1 aBuvimy vate: 12052024 s B vate: 12052024
1300 1304
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g 10
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o0 %0d
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400 SR BENEEAS S a 400 I ==

L o
30— 300
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109 100
000 2000. 3000, 2000, 5000 5000, 7000 £ 000 2000, 3000 2000, 5000 5000, 7000 £
Freauency (MHz) Froquency (Miz)
site : 63CHO2-CA site : 3CHO2-CA
Condition WG(UNIT)_GE 3m HORN_02140_240129 HORTZONTAL Condition : AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL

BM:1000.000KHz VBH:0.016KHz SWT:Auto : RBW:1600.000KHz VBW:0.016KHz SWT:Auto

Avg.
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WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11a CH181 6855MHz

2+4 Horizontal Vertical

A @BuVim)

Date: 12.04.2024 ) (@Buvim) Date: 12.04.2028
1300 1300

1200 1200

1100 1100

1000 1009

909 PEAK(UN_6E

PEAK(UNI)_6E

SN el alie Qe i Il el i N e i
S eo: S S ———

- s0g
PP R 10,0t P
00 g
209 09
109 9
o o5 7o o0 o 500 a0 o5 o5 £ o5 500
Frequency (MHz) Frequency (MHz)
. e3co2-ca ite . e3cro2-ca
Condition : PEAK(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
. RoM+1000.036KH> VW 3360, 00BKHz ST Aute . RO:1000.036KH> VB 3360, 00BKHz ST Auto
Peak
v e 12042024 oy oo 12042024
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109 1og
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I e e e S SO e e
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400 r————
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R
e
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000 2000. 3000, 000 5000 000 000, 000 000 2000, 3000. 000, 5000, 000 000, 000
Frequency (MHz) Frequency (MHz)
site : 63CHO2-CA site : 63CHO2-CA
Condition : AVG(UNIT)_6E 3m HORN_62146_246129 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_62146_246129 VERTICAL

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto : RBW:1000.000KHz VBW:0.016KHz SWT:Auto

Avg.
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FCC RADIO TEST REPORT

Report No

.- FR240528002D

Band 7 6525~6875MHz
WIFI 802.11be EHT20 Full (Band Edge @ 3m)

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT20 Full CH117 6535MHz

2+4

Horizontal

Vertical

Avg

: RBW:1000.000KHz VBM:0.010KHz SWT:Auto

Jeovim oo 12052024 oy -
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Hecncy i eauony iy
Site : @3CHO2-CA Site 1 @3CHO2-CA
Conditior : PEAK(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
 Ro:1000.830K'z VEMW: 3300, 00BKHz SHT-Auto  Rol: 1000..030Ktz VK- 3800, 000Kz SHTAuto
Peak
Jieovom oo 12052024 i —
g 0
1200 : 100
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w09 w09
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500 MfWJJ I s0a) s
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ecsency i sauoncy iy
Site : ©3CHO2-CA Site : @3CHO2-CA
Condition : AVG(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_©2146_246129 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11be EHT20 Full CH149 6695MHz

2+4 Horizontal Vertical

1 (dBuVim) Date: 12.05.2024 1 (@BuVim) Date: 12.05.2024
1300 1300
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10g) 00|
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Site : @3CHe2-CA Site : @3CHe2-CA
Condition : PEAK(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
Peak
p

700} AvG(uN_6E|

s0a) ok —]

I S——
409 T — 400) i
30 sogfmrme T
209 200
109 100

000 2000. 3000, 2000, 5000 5000, 7000 £ 000 2000, 3000 2000, 5000 5000, 7000 £

Freauency (MHz) Froquency (Miz)
: 63CHO2-CA : 3CHO2-CA

Condition : AVG(UNIT)_6E 3m HORN_62140_240129 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02140_240129 VERTICAL

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto : RBW:1600.000KHz VBW:0.016KHz SWT:Auto

Avg
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Report No. : FR240528002D

) (@Bvim) Date: 12042024 ) (@Bvim) Date: 12042024
1300 1300
1200 1200
1109 1109
1009 1009
900 pEAK(UNI_6E 900 pEAK(UNI_6E
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st ot Rt |
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o0 2000, 3000, 000, ED 000, 00, 000 o0 2000, 3000, 000, 5000, 000, o0, 000
Frequency (MHz) Frequency (MHz)
: e3cHe2-CA : e3cHe2-cA
Condition : PEAK(UNII)_6E 3m HORN_02148_249129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_©2140_249129 VERTICAL
: REW:1000.000KHz VEW: 3009.000KHz SWT:Auto : REW:1000.000KHz VEW:3009.000KHz SWT:Auto
) @Bvim) Date: 12042024 ) (@Buvim) Date: 12042024
1300 1300
1200 1200
1109 1109
1009 1009
900 00
500 800
700) avoum_se| 700 avoum s
wot A H-HHF AR =g e JHFHHFE
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o0 2000, 3000, 000, ED 000, 00, 000 o0 2000, 3000, 000, 5000 000, 00 w000
Frequency (MHz) Frequency (MHz)
Site : @3CHe2-CA Site : @3CHe2-CA
Condition : AVG(UNIT)_6E 3m HORN_02140_240129 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02146_240129 VERTICAL
: REW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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.- FR240528002D

Band 7 6525~6875MHz
WIFI 802.11be EHT40 Full (Band Edge @ 3m)

WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CH123 6565MHz

2+4 Horizontal Vertical

1 (@BuVim) Date: 12.05.2024

700) Avo(uNI)_oE| 00|

500 M«J
40.0 M/M 40.0|

yigovom) e 2052024
100 1)
120.0, 1 120.0|
o nd
1009 100
s — %09 —
SN S I SNSRI I
e ] =
600 MMN SO —— s00| LA —
500 MMWM oo WWMWW/
40,0 bbbttt 40.0| Wuﬂmw
s09 300
09 200
109 101
o ww o 7o E oo T T Ty oo, E— oo
Heauency oy eauony iy
Site : @3CHO2-CA Site 1 @3CHO2-CA
Condition : PEAK(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
 Ro:1000.830K'z VEMW: 3300, 00BKHz SHT-Auto  Rol: 1000..030Ktz VK- 3800, 000Kz SHTAuto
Peak
Jieovom oo 12052024 s s e 2052024
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: RBW:1000.000KHz VBM:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg
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000 2000, 3000, 4000, 5000. 5000, 7000, 5000 000 2000 3000, 4000, 5000, 5000, 7000, 5000
Frequency (MHz) Frequency (Miz)
site : @3CHO2-CA site : @3CHO2-CA
Condition : AVG(UNIT)_6E 3m HORN_62140_246129 HORIZONTAL Conditio : AVG(UNIT)_6E 3m HORN_62140_246129 VERTICAL
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WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11be EHT40 Full CH147 6685MHz

2+4 Horizontal Vertical

) (@Buvim) Date: 12.05.2024 A (@Buvim) Date:12.05.2024
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Freauency (MH) Froquency (Miz)
site : 63CHO2-CA site : 3CHO2-CA
Condition : PEAK(UNIT)_6E 3m HORN_62140_240129 HORIZONTAL Condition : PEAK(UNIT)_6E 3m HORN_02140_246129 VERTICAL
: RBW:1000.600KHz VBU:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 12.05.2024 A (@Buvim) Date: 12.05.2024
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Frequency (WHz) Froquency (Miz)
: 63CHO2-CA : 3CHO2-CA
Condition : AVG(UNIT)_6E 3m HORN_62140_240129 HORIZONTAL Condition : AVG(UNIT) 6E 3m HORN_02140_240129 VERTICAL

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto : RBW:1600.000KHz VBW:0.016KHz SWT:Auto

Avg
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Report No. : FR240528002D

WIFI Band 7 6525~6875MHz Band Edge @ 3m
ANT 802.11be EHT40 Full CH179 6845MHz
2+4 Horizontal Vertical
s0d g
woq
I ]| e S I 1 ] i i S e ——
S
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Condition : PEAK(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
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30,0 = mn/‘”’/
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Site : @3CHe2-CA Site : @3CHe2-CA
Condition : AVG(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02140_240129 VERTICAL
Avg

TEL : 408 9043300

Page Number

: D67 of D98



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR240528002D

Band 7 6525~6875MHz
WIFI 802.11be EHT80 Full (Band Edge @ 3m)

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CH135 6625MHz

2+4

Horizontal

Vertical

1 (@BuVim)

Date: 12.05-2024.

Avg

: RBW:1000.000KHz VBM:0.300KHz SWT:Auto
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Frequency (WHz) Freaquency (We)
Site : @3CHe2-CA Site : @3CHe2-CA
Conditior : PEAK(UNIT)_6E 3m HORN_0214@_248129 HORTZONTAL Condit: : PEAK(UNIT)_6E 3m HORN_02140_246129 VERTICAL
+ RBI:1000.000KHz VEW:3000.000KHz SWT:Auto + RBN:1000.000KHz VEW:3000.000KHz SWT:Auto
Peak
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Condition : AVG(UNII)_6E 3m HORN_0214@_240129 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02140_240129 VERTICAL

: RBW:1000.000KHz VBW:0.300KHz SWT:Auto
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WIFI Band 7 6525~6875MHz Band Edge @ 3m

ANT 802.11be EHT80 Full CH151 6705MHz

2+4 Horizontal Vertical

) (@Buvim) Date: 12.05.2024 A (@Buvim) Date: 12.05.2024
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Condition : PEAK(UNII)_6E 3m HORN_02140_240129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02140_240129 VERTICAL
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Freauency (MHz) Froquency (Miz)
: 63CHO2-CA : 3CHO2-CA
Condition : AVG(UNIT)_6E 3m HORN_62140_240129 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_62140_240129 VERTICAL

: RBW:1000.000KHz VBW:0.300KHz SWT:Auto : RBW:1600.000KHz VBW:0.300KHz SWT:Auto

Avg
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FCC RADIO TEST REPORT

Report No. : FR240528002D

WIFI

Band 7 6525~6875MHz Band Edge @ 3m

ANT

802.11be EHT80 Full CH167 6785MHz

2+4

Horizontal

Vertical

Avg

: RBW:1000.000KHz VBW:0.300KHz SWT:Auto

) aBuvim) Dat: 12082024 ) aBuvim) Dat: 1208 2024
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Frequency (MHz) Frequency (MHz)
: e3cHo2-ca + e3cHe2-ca
Condition : PEAK(UNII)_6E 3m HORN_02148_249129 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_©2140_249129 VERTICAL
 REW:1000.00GKH; VB 3000.000KHz SWT:Auto  R6W:1000.00GKH; VEM: 3000.060KHz ST:Auto
) aBuvim) Dat: 12082024 ) aBuvim) Dat: 12082024
1200 1300
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100 1000
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sy s 700 v s
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Band 7 - 6525~6875MHz
WIFI 802.11a (Harmonic @ 3m)
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11a CH149 6695MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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Band 7 6525~6875MHz
WIFI 802.11be EHT20 Full (Harmonic @ 3m)
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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Band 7 6525~6875MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11be EHT40 Full CH147 6685MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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Band 7 6525~6875MHz
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Appendix E. Duty Cycle Plots

Duty .
Antenna Band Cycle(%) T(us) 1/T(kHz) |VBW Setting
2+4 802.11a 99.25 - - 10Hz
2+4 6GHz 802.11be EHT20 Full RU 98.20 - - 10Hz
2+4 6GHz 802.11be EHT40 Full RU 98.02 - - 10Hz
2+4 6GHz 802.11be EHT80 Full RU 97.85 5460 0.18 300Hz
2+4 6GHz 802.11be EHT160 Full RU 98.77 - - 10Hz
2+4 6GHz 802.11be EHT320 Full RU 98.38 - - 10Hz
MIMO <Ant. 2+4>
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o ({5 {o B 23S —
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